BRX 700

Stuckliste Deutsch

23-02-2015

Model:
BRX 700
BRX 700 EDS

©Nilfisk

nilfisk-advance.com

W,

trusted since 1906



Inhalt
BRX 700

Chassis-System

ETIKETTENSYSTEM

Detergent Injection System

Drive and Brake pedal assemblies

Drive Wheel assemblies

Electrical Panel assembly

Extract/sweep system

Extract/sweep system
SCHMUTZWASSERSYSTEM

Solution pump assembly

Solution tank assembly, standard

Solution tank assembly, AXP/ECO + solution
Steering column assembly

Wiring diagram before SN Chart

Wiring diagram after SN Chart

Optional kits and accessories

56314308 - Scrub-N-Vac Tool Kit

1462112000 - On Board Charger kit

56314302 - Warning Beacon Kit, before May 2008
56314302 - Warning Beacon Kit, after April 2008
56314306 - Right side Broom Kit

56314607 - Scrub-N-Vac Tool Kit

56314313 - Headlight Kit

56314482 /56314483 - AquaRide Deck Kits
56314596 - Motor and Speed Control Update Kit
56314596 - Motor and Speed Control Update Kit
56314618 - Cover Latch Kit

56314592 - Cover Fan Kit

56314920 - Drive Wheel Harness Kit

56314922 - Shield Kit

56314922 - Shield Kit

56314312/56422162 - Seat Belt Kit

146 2112 000 - On Board Charger Kit

©O© N 01 W

11
13
15
19
21
24
26
29
32
35
37
40
42
44
46
48
50
52
54
56
58
60
62
64
66
68
70
72
74



Chassis-System




Chassis-System

23-02-2015

ET-Liste-Nr.
C2613
4
Pos Artikelnr. Beschreibung
1 56001879 U-SCHEIBEN
2 56002959 Splint zu BA 500
3 56003415 Schraube HEX 1.75x35mm
4 56003442 SCR HEX LOC M10-1.50X20MM
5 56367117 Scheibe Stahl
6 56367206 BUCHSE
7 56052338 Durchf Gihrungstdille
8 56009126 Schraube 1/4-20 x75
9 56420160 Hulse BR 800
10 56111531 Kugellager
10 56382693 Rad Each assemblyincludes 2 bearings
11 56314092 WELDMENT CHASSIS
12 56314152 Bolzen
13 56314495 Haltestange
16 56002461 Schraube
17 56009122 Unterlegscheibe
18 56009086 NUT, HEX JAM 5/16-18
19 56478246 CABLE TIE EO00549 RE438BA
22 56002840 Nut 1/4 20
23 56002155 SCR HEX 1/4-20 X .75
24 56314204 BRACKET ACCESSORY
24 56477613 Kabelbandli 7x380mm Not shown
24 56478246 CABLE TIE EO00549 RE438BA Not shown




23-02-2015

ET-Liste-Nr.

C2615

ETIKETTENSYSTEM

BRX 700




ETIKETTENSYSTEM

23-02-2015

ET-Liste-Nr.
C2615
BRX 700 s
Pos Artikelnr. Me Beschreibung
1 56014601 1 DECAL, CAUTION
2 56016348 1 Klebefolie, Logo
3 56015179 1 Hinweisschild Notfall
4 56015168 1 Aufkleber - Batterie
5 56016401 1 DECAL PARKING BRAKE
6 56016668 1 DECAL LADDER DIAGRAM NOTE1
6 56016747 1 DECAL LADDER DIAGRAM NOTE 2
7 56016403 1 Aufkleber "Ladeschalter”
8 56015173 2 DECAL BRX700
8 56016640 2 DECAL-BRX700 EDS
9 56016421 1 Logo N-A
10 56014450 1 DECAL PATENT

NOTE 1: Used before SN 1839732.

NOTE 2: Used after SN 1839732.




23-02-2015
c2617

ET-Liste-Nr.

Detergent Injection System
BRX 700




Detergent Injection System

23-02-2015

ET-Liste-Nr.
c2617
BRX 700 5
Pos Artikelnr. Me Beschreibung
0 56316538 1 ASSY DETERGENT INJ AQUARIDE items 1-21 - TSBUS2006-922
1 56009025 3  WASHER, FLT
2 56478523 2 Kabelbinder
3 56002832 8  6-Kt Mutter Nylon
4 56002840 2 Nut 1/4 20
5 56002145 3 Schraube 1/4 20x .50
6 56003580 5 Schraube 20x38
7 56003699 1 AblaBschraube 1/4
8 56330682 1 Dichtungl/16x1/2x120 HC525F
9 56316110 1 Platine f. EDS-System TSBUS2006-922 / TSBUS2007-953
10 56314938 1 CONTROL DECAL AQUARIDE
11 56314939 1 Bodenreinigungsmittel
12 56314944 1 WELDMENT DETERGENT BOX
13 56314945 1 Deckel EDS BR 950
14 56314946 1 COVER PUMP
15 56382997 1 PAD DETERGENT
16 56314984 1 PUMP DETERGENT
17 56314991 1 Schlauch 14,
18 56315502 1 Chemikalien Behélter zuBA 551
18 56315503 1 EDS Behalter nachf illbar 18, 19, 21 - not shown
18 56315511 1 Anzeige
19 56315517 1 EDS Tankdeckel zu BA 551
20 56315523 1 Deckel EDS-Schwimmer
21 56315527 1 Buchseneinsatz EDSzu BA 551




23-02-2015

Drive and Brake pedal assemblies

BRX 700 5




Drive and Brake pedal assemblies

23-02-2015

ET-Liste-Nr.
C2619
BRX 700 m
Pos Artikelnr. Me Beschreibung
1 56002733 1 002733N PHIL 10-24 X .88
2 56002768 1 1/4-20 NYLOC NUT
3 56003358 1 Schraube HEX M6x25,0
4 56003403 5  Mutter M6 x 1.00
5 56003428 3 Schraube M6 1.00 x 75mm
6 56009030 2 Schraube 10-2
7 56009060 5 WSH FLT SS .260X1.000X.074
8 56324505 1 BEARING FLANGE .376E00201
9 56380440 1 BUSHING M6 X.375 X.295
10 56380438 2 SPACER SPRING
11 56409471 1 Hebel PotetiometerBR 700
12 56409610 1 Hebel
13 56412094 1 Fahrpotigehduse zu BR 700
14 56454740 1 Potentiometer 5K R1
15 56314037 1 Torsionsfeder
16 1 NOTE COMMENT Bracket, Foot Pedal - NOTE 1 - not available
17 1 NOTE COMMENT Foot Pedal - NOTE 1 - not awilable
18 56314677 1 BRACKET BRAKE TSBUS2008-1015
19 56316657 1 LOCK-BRAKE
20 56314138 1 Mat Pedal
21 56314176 1 Abdeckung f. FuBpedal
22 56314678 1 PEDAL WELDMENT TSBUS2008-1015
23 56412331 1 Potiseil
24 56756318 2 LAGER
25 56002098 4 Scheibe
26 56003119 7 SCR PAN PHIL SS 1/4 20 X .50.
27 56380439 1 BUSHING
28 56003174 1 Schraube
29 56003268 1 Ring
30 56009025 1 WASHER, FLT
31 56413421 1 Gaspedal
32 56314676 1 Bremspedal kpl. TSBUS2008-1015
33 56002603 1 Schraube 1/4-20x3
34 56002708 1 Stopmutter 1/4-20

NOTE 1: If you need to replace either of these items please order Pedal Assembly 56413421.




23-02-2015

11

Drive Wheel assemblies

BRX 700




23-02-2015

Drive Wheel assemblies

C26111
BRX 700 -
Pos Artikelnr. Beschreibung
1 56002158 SCR SOC HD 5/16-18 X .88
2 56002826 NUT HEXNYLOC THIN 5/16-1
3 56003040 Schraube HEX LOC3/8-16*62
4 56003273 Schraube, FLAT SOC M8-1,2
5 56003274 Schraube, Floc Soc
6 56009122 Unterlegscheibe
7 56158143 Lagerschale
8 56158151 Kegelrollenlager
9 56171081 Simmenring
10 56378380 Kugellager 0.9843
11 56481699 Feder
12 56003220 Schraube
13 56314085 Lagerbock BR 1050 TSBUS2006-913
14 56314032 Lagerblock
15 56314116 Platte f. Steuerung
16 56314157 Verbindungsstange, Bremse
17 56314282 Halterung f. Bremszug- Not shown
17 56314289 Bremsband BR 950 S TSBUS2008-1015 - not shown
17 56314602 Motor Antriebsrad (M3) TSBUS2004-863 / TSBUS2004-869 / TSBUS2008-101
17 56314920 Kabelkit Fahrantrieb TSBUS2004-869 - not shown
17 56412320 Kohlendeckelset & 4 StiickBR 800 S not shown
17 56412321 Dichtring not shown
17 56412322 Kugellager (Getriebe- not shown
17 56412323 Kugellager (Burstenseite) not shown
17 56412325 BRUSH KIT not shown
17 56412339 Rad mit Bolzen not shown
18 56314278 Platte TSBUS2004-871
18 56314924 PLATE TIE DOWN TSBUS2004-871
19 56305317 Klammer
20 56003653 Stift
21 56003611 Schraube SS 10 24 x 88
22 56009293 Mutter HEX Mach SS 10-25
23 56002006 WSH FLT SAE 6
24 56314921 SHIELD DRIVE MOTOR TSBUS2004-871
25 56009030 Schraube 10-2 TSBUS2004-871
26 56003263 "Ny lonstift 0.25™" TSBUS2004-871
27 56314923 Spritzschutz TSBUS2004-871




23-02-2015

ET-Liste-Nr.

C26113

13

Electrical Panel assembly

BRX 700

-
-.Il.:.llllllvullu‘ll: %
e -
e =
\....\\L......\\ ul.l.lﬁnl...../,b}/.r/
—_— —_—— N
- - - o —
o - - / /
n\\‘\.\ - - !
N - - l““““““@nﬂﬂnﬁﬂ ‘o

ﬂr ~ - _ — y
OXIN -7 n oyl g
W - / ) AL = }&S /
1\ [z 4l

= ! / —
W2 N N & K Nyt — - —
N iy =G i)
/ ~ ¥ = S 4y /
)
AN | kﬁ& /

FRONT




23-02-2015

Electrical Panel assembly

C26113
BRX 700 T
Pos Artikelnr. Beschreibung
1 56002192 SCR PAN HD PHIL 10-24X.75
2 56003119 SCR PAN PHIL SS 1/4 20 X .50.
3 56002462 SCR PAN PHIL 1/4-20X0.38
4 56002708 Stopmutter 1/4-20
5 56009020 Stiftschraube 1/4-20x.88
6 56002098 Scheibe
7 56387316 Schitz 10A (CONTROL CIRCUIT / F3)
8 56395455 Magnetv entil 36V (BRUSH DRIVE /K1)
9 56407193 GASKET
10 56412089 FUSE 150 AMP (F1)
11 56412177 Horn RickfahralarmBR 1100S (H1)
12 56459367 Abdeckung Ruckstellknopf5015
13 56459369 Abdeckung Riickstellknopf5015
14 56469858 INSULATED STANDOFF
15 56109535 COVER ELECTRICAL TSBUS2004-855
16 56314597 CONTROLLER SPEED (A1) TSBUS2004-863
17 56314068 PANEL ELECTRICAL
18 56364294 CIRCUIT BREAKER 45A (WHEEL DRIVE / F2)
20 56395453 CONTACTOR 36 VOLT 200 AMP (VACUUM SYSTEM / K2), TSBUS2008-1020
21 56009051 SCR PAN PHIL THD FORM
22 56314590 COVER FAN TSBUS2004-855
23 56314594 GASKET TSBUS2004-855
24 56314700 FAN ASSEMBLY TSBUS2004-855
25 56314595 Halter TSBUS2004-855
26 56003199 Schraube PAN PHIL TSBUS2004-855
27 56003635 SCR PAN PHIL PLASTIT 8-16X1.75 TSBUS2004-855
28 56316661 WELDT-HARNESS GUIDE (DETERGENT INJECTION MODELS ONLY)




23-02-2015

Extract/sweep system

- ' C26114
BRX 700 1




Extract/sweep system

23-02-2015

ET-Liste-Nr.
C26114
BRX 700 T
Pos Artikelnr. Beschreibung

1 56001861 SCR HEXHD 1/4-20 X.38

2 56001939 Flachdichtung 5/16

3 56002063 "U-Scheibe 3/8™"

4 56002086 Madenschraube

5 56002708 Stopmutter 1/4-20

6 56002701 MUTTER 5-16-18 HEX JAM

7 56002846 NUT HEXNYL LOC SS 1/2-13

8 56002918 Unterlegscheibe

9 56002948 Schraube 1/4-20 X .75
10 56003264 "Benzingring 0,5™
11 56003403 Mutter M6 x 1.00
12 56003406 Mutter HEXNYL LOC
13 56003426 Stoppmutter M6 Inox
14 56003431 Schraube M6 x 16
15 56003491 Schraube HEX M10-1.5
16 56003492 Schraube HEX M6-1,0x95mm
17 56002959 Splint zu BA 500
18 56009019 Schraube 1/4-20x.38
19 56009020 Stiftschraube 1/4-20x.88
20 56009048 FLUEGELMUTTER 1/4-20Ersetzt durch: 56003
21 56009062 Schraube
22 56009086 NUT, HEX JAM 5/16-18
23 56185264 Lager
24 56250414 Bearing Flange/Lager
25 56360627 Buchse
26 56392726 WHEEL RUBBER
27 56388520 Spindelmutter Not shown
27 56393303 Antrieb (M)
28 56407303 Réandelmutter
29 56407391 Spritzschutz v orne/hinten
30 56314254 AnschluRkabel Burstenmotor Not shown
30 56407431 Burstenmotor zu BR 850/C (M7 & M8)
30 56407492 Birsten Abdeckhaube Not shown
30 56407493 Kohle BR 600/650/700/800BR 850/950/1050 Not shown
30 56407494 Abdeckung f. Kohleburste Not shown
30 56410183 BEARING F.E. Not shown
31 56407432 Spannrolle
32 56407433 Scheibe, Poly-V
33 56407434 Riemengehéause rechtszu BR 700/C
34 56407435 Riemengehé&use linkszu BR 700/C
35 56407465 Riemen, Poly -V 180J6
36 56407466 Riemen, Poly-V 190J6
37 56412071 Druckfeder




Extract/sweep system

23-02-2015

ET-Liste-Nr.
C26114
BRX 700 =
Pos Artikelnr. Me Beschreibung
38 56412176 1 Lager
39 56412262 1 Federgehduse BA750/850
40 56420018 1  Springfeder unten BR 700C
41 56420019 1 Mutter arretierung
42 56420020 1 Mutter arretierung
43 56420160 3 Huilse BR 800
44 56469858 2 INSULATED STANDOFF
45 56003671 2 Bolzen 0.5x1.25
46 56493357 2 INSULATOR TERMINAL
47 56003120 1 Vorstecker
49 56003495 3 SCR HEXS.S.1/213X1.5
50 56003603 8 Schraube 1/4-2 OX.38
51 56003665 2 STUD SS
52 56212036 1 Dusenkorper
53 56212241 14 CLIP PANEL
54 56314136 1 LINK ARM PIVOT WELDMENT
55 56314143 1 WELDMENT DECK SWEEP/EXTRACT
56 56314164 2 Spritzschutz
57 56314206 2 Gadruckfeder
58 56314294 1 Bolzen 0.375x3.0
59 56314332 1 HOPPER WELDMENT EXTRACTOR
60 56314351 2 Absaugdise
61 56314404 2 STRAP
62 56314406 2 LINK ARM OFFSET
63 56314409 1 SHOE SUPPORT WELDMENT
64 56314434 1 Halteklammer
65 56314436 2 Band
66 56314445 2 Birstenhalterung kompl.zu BR 850SC
67 56401783 3 Anschlagschraube BR 700S
68 56407559 2 Birstenlager Antreibseite
71 56412459 1 Rad
73 56314576 1 Sprihdise 3
74 56412191 2 BURSTE SOFT NYLON 28"-YELLOW-
75 56314577 1 Sprihdise 7.5
76 56314578 1 Dusenkdrper
7 56106070 1 BEARING BALL Z22
78 56407303 1 Randelmutter
79 56315447 1 Spannradtrager
80 56407551 1 Burstenklaue zu BR 850/C
81 56407558 1 Scheibe zu BR 850
82 56002119 2 Schraube 1/4-20x50zu BR 1000
83 56003237 1 Keil 19x.62
84 56106070 2 BEARING BALL z22




Extract/sweep system

23-02-2015

ET-Liste-Nr.
C26114
BRX 700 5
Pos Artikelnr. Me Beschreibung
85 56407389 1 Distanzbichse
86 56407442 1 Riemenscheibe POLY-V
87 56381765 1 Lagerplatte
88 56109527 1  Burstenklaue BR 950
89 56407558 1 Scheibe zu BR 850




23-02-2015

Extract/sweep system

BRX 700 T

ZFORM NO. 56042511



Extract/sweep system

23-02-2015

ET-Liste-Nr.
C26115
BRX 700 =
Pos Artikelnr. Me Beschreibung
66 56314445 2 Birstenhalterung kompl.zu BR 850SC 77-81
68 56407559 2 Burstenlager Antreibseite 82-89
1 56106070 1 BEARING BALL 722
78 56407303 1 Randelmutter
79 56315447 1 Spannradtrager
80 56407551 1 Burstenklaue zu BR 850/C
81 56407558 1 Scheibe zu BR 850
82 56002119 2 Schraube 1/4-20x50zu BR 1000
83 56003237 1 Keil 19x.62
84 56106070 2 BEARING BALL Zz22
85 56407389 1 Distanzbichse
86 56407442 1 Riemenscheibe POLY-V
87 56381765 1 Lagerplatte
88 56109527 1 Burstenklaue BR 950
89 56407558 1 Scheibe zu BR 850




23-02-2015

ET-Liste-Nr.

C26117

21

SCHMUTZWASSERSYSTEM

BRX 700




SCHMUTZWASSERSYSTEM

23-02-2015

ET-Liste-Nr.
C26117
22
Pos Artikelnr. Me Beschreibung
1 56002043 8 Schraube 10-24 x 38
2 56002098 6 Scheibe
3 56002108 6  Schraube PAN HD PHIL 1/4-
4 56002507 4 SCR PAN PHIL 1/4-20 X .75
5 56002801 8 SCR HEXSS 1/4-20 X .50
6 56002850 12 NUTHEXNYL LOC THIN SS 1/4 20
7 56002859 5 Mutter SS 1/4
8 56002896 5 Schraube SS10-24X0
9 56003067 1 SCR. PAN PHIL. SS 1/4-20-1.00
10 56009060 12 WSH FLT SS .260X1.000X.074
11 56009151 4 SCR FLTPHIL SS 1/4 20X.50
12 56009191 2 Schraube PAN PHIL 10-14x.
13 56324497 2 Schwimmergitter zu BA 700
14 56314704 2 Gummidichtung
15 56391690 1 Schwimmerball
16 56407361 1 Plastikklammer zu BR 850
17 56314760 2 Dichtung
18 56440213 7 Schlauchbride
19 56459937 1 Saugschlauch
20 56109566 1 BARB 90 ELBOW 1/2 X 3/8 NPT BEFORE SN 1685779
22 56003232 1 Mutter 1 1/4-12
23 56003660 1 SCR FLT PHIL SS 1/4 20X2.25
24 56003661 2 SCR FLT PHIL SS 1/4-20X2.00
25 56003662 1 SCR PAN PHIL SS 1/4-20X2.25
26 56212236 1 Schlauchbride BR 850
27 56397207 1 HOSE PVC .500X7.00 E00199 BEFORE SN 1685779
28 56314760 1 Dichtung
29 56314100 1 Deckplatte f. Auspuff
30 56314101 1 Grundplatte f. Auspuff
31 56413846 1 Dichtung umlaufend
32 56314115 1  Gelenkbolzen
33 56314191 1 WASHER
34 56382619 1 Abdeckung NOTE 1
35 56314705 1 Schaumstoff
36 56314201 1 Abdeckung f. Saugermotor
37 56314203 1 Tankdeckel BR 950S
38 56314220 2  Befestigungswinkel f.Tank
39 56314251 1 Kabelbaum Tank (NOT SHOWN)
40 56314279 1 BLADDER
41 56314761 1 Schlauchdichtung
42 56314371 1 Dichtung SchmutzwassertanBR 950 S
43 56314372 2  Filtersieb

NOTE 1: 56314749 replaces previous parts 56314199 & 56314200 after April 2004.
NOTE 2: 56314706 replaces previous part 56314762 after April 2004.




23-02-2015

SCHMUTZWASSERSYSTEM Fre

C26117
BRX 700 >3

Pos Artikelnr. Me Beschreibung

44 56314373 2 Filterschwamm BR 700 S

45 56314377 1 Separator f. Motoren

46 56314379 1 TANK RECOVERY EXTRACTOR

47 56314380 1 O RING EO00042

48 56314400 1 Bowdenzug

49 56314456 2 STRAP STAINLESS

50 56314457 1 Halteband Rostfrei

51 56314458 1 STRAP STAINLESS

52 56314460 1 ELBOW ASSEMBLY

53 56109539 1 Dichtung

54 56314484 6 Befestigung

55 56381921 1 Ablassschlauch f. BR600S/ TSB-US 2011-0015 - Suction Hose Improvement

55 56601410 1 AblaBschlauch OPTIONAL, NOT INCLUDED

55 56601411 1 Ablasschlauchdeckel kompIBA 755 OPTIONAL, NOT INCLUDED

56 56314708 1 Abstandshalter NOTE 3

57 56109539 1 Dichtung

58 56314509 1 Feder

59 56314535 1 Saugschlauch 2. SaugmotorBR 1050 S

60 56458457 1 Schlauch

61 56212223 1 CARBON BRUSH SET OF 2 NOT SHOWN

61 56410065 2 Saugmotor 36V 3St (M5 & M6)

62 56410446 1 Adapter

63 56314114 1 VAC HOSE ASSY. 1.50

64 56314519 1 HOSE VAC

65 56314524 1 HOSE VAC

66 56314557 1 Y-TUBE ROTOMOLDED

67 56391644 1 GASKET (AFTER SN 1685778)

68 56003091 4 SCR PHIL PLASTITE 10-14 X .75 (AFTER SN 1685778)

69 56314609 1 AnschluB3 f. Schlauch (AFTER SN 1685778)

70 56314612 1 VAC HOSE (AFTER SN 1685778)

71 56314244 1 COUPLER (AFTER SN 1681196)

72 56314242 1 VAC HOSE ASSY. 1.75 (AFTER SN 1681196)

73 56385564 1 Klemme (AFTER SN 1681196)

74 56314706 1 Schaumstoff NOTE 2

75 56391807 1 SCHLAUCH

76 56477613 1 Kabelbandli 7x380mm

7 56001954 9 WSH FLT SAE 10

NOTE 1: 56314749 replaces previous parts 56314199 & 56314200 after April 2004.

NOTE 2: 56314706 replaces previous part 56314762 after April 2004.




. 23-02-2015
Solution pump assembly
C26119
BRX 700 >4
' W
i‘ :";‘"'1-:.7':’ > %, .ﬁi\

S s
o Sy

From Solution area of it
Recovery Tank

~ To Solution
Spray Nozzles

EDS Models Only




23-02-2015

Solution pump assembly

C26119
BRX 700 >
Pos Artikelnr. Me Beschreibung
1 56001818 4 SCR PAN PHIL 8 32 X.38
2 56264346 1 SCHLAUCH .250X10.00
3 56220043 1 SOLUTION FEED HOSE E00160
4 56409462 3 Schlauch 0.50x12.0 (QTY OF 20N EDS MODELS)
5 56002900 4 Schraube PAN PHIL 10-25x.
6 56002733 2 002733N PHIL 10-24 X .88
7 56219932 10 Briede (QTY OF 12 ON EDS MODELS)
8 56262549 1 Aufsatz
9 56249280 1 T-Stuck 3/8x3/8
10 56009205 4 U-Scheibe
11 56255076 1 Frischwasserverschlusszu BA 530
12 56368776 1 Dichtung Frischwasser-verschluss zu BA 5
13 56392663 1 HOSE SPIRAL 1/2IDX3/40DX33.0
14 56409152 1 Winkel 90 o 1/2 NPT 1/2BR 1000
15 56412204 1 Tee-Stiick (STANDARD MODELS ONLY)
15 56900035 1 Winkel 3/8x3/8 NPTzu BA 800 (EDS MODELS ONLY)
16 56412273 1 Schlauchnippel
17 56470138 2 "Winkelanschluss 1/4™"
18 56109566 1 BARB 90 ELBOW 1/2 X 3/8 NPT
19 56054293 1 TUBE VINYL 6.5 E00603
20 56314899 1 Wasserhahn zu BA550/650
21 56155640 2 ANSCHLUSS
22 56212014 1 Pumpe 36 V BR 600-800 (M4) TSBUS2007-964
23 56314255 2 VALVE SOLENOID 36VDC
24 56262180 1 Spiralschlauch 50x7 (QTY OF 3 ON EDS MODELS)
25 56314147 1 Abscheider
26 56314153 1  Verbindungsstiick
27 56314881 1 Klammer f. Ventil
28 56314197 1 BRACKET SOLENOID MOUNT
29 56001954 2 WSH FLT SAE 10
30 56314432 1 HOSE SPIRAL .375 X 63.00 (STANDARD MODELS ONLY)
32 56644845 2 TUBE VINYL 5.3L E00603
34 56756364 12 Schlauchklemme (QTY OF 10 ON EDS MODELS)
35 56314976 1 HOSE CHEM RESISTANT
35 56314982 1 REDUCER BARB
35 56314983 1 T-Stick (EDS MODELS ONLY)
36 56155640 1 ANSCHLUSS (STANDARD MODELS ONLY)
37 56745543 1 Adapter (STANDARD MODELS ONLY)
38 56220074 1  Nippel (STANDARD MODELS ONLY)
39 56220055 1 Schlauchnippel BR 700S (STANDARD MODELS ONLY)




26

23-02-2015

Solution tank assembly, standard
BRX 700




Solution tank assembly, standard

23-02-2015

ET-Liste-Nr.
C26121
27
Pos Artikelnr. Me Beschreibung
1 56001939 4 Flachdichtung 5/16
2 56001954 4  WSH FLT SAE 10
3 56002900 3 Schraube PAN PHIL 10-25x.
4 56002035 8 002721XHD 5/16-18X.62
5 56002043 3 Schraube 10-24 x 38
6 56002066 3 Schraube
7 56002098 11  Scheibe
8 56002108 1 Schraube PAN HD PHIL 1/4-
9 56002507 2 SCR PAN PHIL 1/4-20 X .75
10 56002674 5 SCR PAN HD PHIL 10-24X1.0
11 56002786 1 Schraube 1/4-20 X1.5 0
12 56002793 2 Schraube PAN PHIL 5/16-18
13 56002840 3  Nut 1/4 20
14 56002997 2 Schraube
15 7-82-00050 1 Schalter fir Sitz NOTE 7
16 56003178 3  Schraube HEXTHD TO HD
17 56003268 3 Ring
18 56003389 3 MutterHEXNYL LOC M8-1.25
19 56009002 2 UNTERLEGSCHEIBE, FLACH
20 56009122 4 Unterlegscheibe
21 56372673 2 BOOT, BATTERY POST
22 56314973 1  Scharnier NOTE 6
22 56412196 1  Scharnierband / Hinge NOTE 5
23 56468553 1 Buchse
24 56469380 1 Kabelklammer
25 56478246 2 CABLE TIE E00549 RE438BA
26 56046309 2 U-Scheibe
27 56050872 1  Abstandshalter
28 8-69-00022 1 Fahrersitz NOTE 7
29 56314941 1 Frischwassertank TSBUS2005-896
30 56314066 1 Deckel, klein, f. Tank NOTE 2
31 56314069 1 Dichtung f. Deckel
32 56314083 1 DISPLAY PANEL ASSEMBLY (BEFORE TSBUS2006-922)
32 56316105 1 CONTROL PANEL ASSY EXT (AFTER TSBUS2006-922)
32 56396188 1 Schlusselschalter NOT SHOWN
32 56396189 1 Ersatzschlusselzu 56396188 NOT SHOWN
33 56314155 5 Kabelklemme
34 56314975 1 Abdeckhaube BR 800S TSBUS2005-896
35 56314292 1 BAR DISCONNECT

NOTE 1: Battery cables are not included (after SN 1688856), but 6Battery Connector Kitd (56314326) can be
ordered separately if battery connectors are

desired.

NOTE 2: For machines (betw een SN 1685779 & 1697092).

NOTE 3: Some machines use a Screw, Pan Phil Plastite 10-14 x 1.00 in this location, if there is not a tank

insert.

NOTE 4: Seat Weldt 56314221 w as modifi ed as of serial #1726172 to accommodate Onboard Charger Kit 56314753.
NOTE 5: Used on machines before TSBUS2005-896.




Solution tank assembly, standard

23-02-2015

ET-Liste-Nr.
C26121
BRX 700 5
Pos Artikelnr. Me Beschreibung
36 56316526 1 Halterung f. Tank
37 56314221 1 Halteblech NOTE 4, NOTE 5
37 56314951 1 Halterung f. Sitz NOTE 6
38 56314223 1 Haubengesténge BR 700 S
39 56314971 1 Kabelbaum (BEFORE TSBUS2006-922)- NOT SHOWN
39 56316114 1 Hauptkabel (AFTER TSBUS2006-922)
40 56314253 1 Kabelkit
41 56314264 1 Halter f. Deckel (USED BEFORE SN 1697092)
43 56397189 1 Distanzstick
44 56397508 1 Steckverbinder
45 56442003 1 Kabelklammer
46 56409485 5 Batteriekabel 1 x 15.00
47 56398090 12 Anschlussklemme
48 56009206 4 Schraube TRUSS PHIL BLK
49 56109565 1 BARB ADAPTER 1/2 X3/8 NPT (BEFORE SN 1685779)
51 56393560 2 VerschluBgummi f. Kehr- NOTE 2
52 56314326 1 Batterieverbinder-Kit (INCLUDES ITEMS 46-47, 53-54) NOTE 1
53 56478246 10 CABLE TIE E00549 RE438BA
54 56372673 10 BOOT, BATTERY POST
55 56314066 1 Deckel, klein, f. Tank
56 56314619 1 BRACKET HINGE TSBUS2003-851
57 56314617 1 LATCH PLASTIC TSBUS2003-851
58 56453849 1 BUSHING .26X.37X.28 TSBUS2003-851
59 56002192 1 SCR PAN HD PHIL 10-24X.75 NOTE 3 TSBUS2003-851
60 56314608 4 CLAMP CABLE
61 56002171 4  Schraube 10-24

NOTE 1: Battery cables are not included (after SN 1688856), but 6Battery Connector Kitd (56314326) can be
ordered separately if battery connectors are

desired.

NOTE 2: For machines (betw een SN 1685779 & 1697092).
NOTE 3: Some machines use a Screw, Pan Phil Plastite 10-14 x 1.00 in this location, if there is not a tank

insert.

NOTE 4: Seat Weldt 56314221 w as modifi ed as of serial #1726172 to accommodate Onboard Charger Kit 56314753.
NOTE 5: Used on machines before TSBUS2005-896.




23-02-2015

29

Solution tank assembly, AXP/ECO + solution ==

BRX 700




Solution tank assembly, AXP/ECO + solutior

23-02-2015

ET-Liste-Nr.
C26123
BRX 700 =0
Pos Artikelnr. Me Beschreibung
1 56372673 2 BOOT, BATTERY POST
2 56453849 1 BUSHING .26X.37X.28
3 56468553 1 Buchse
4 56001939 4 Flachdichtung 5/16
5 56001954 4 WSH FLT SAE 10
6 56002035 8 002721XHD 5/16-18X.62
7 56002043 3 Schraube 10-24 x 38
8 56002066 3 Schraube
9 56002098 7  Scheibe
10 56002108 1 Schraube PAN HD PHIL 1/4-
11 56002171 4  Schraube 10-24
12 56002192 1 SCR PAN HD PHIL 10-24X75
13 56002674 5 SCR PAN HD PHIL 10-24X1.0
14 56002755 1 SCR FLT PHIL 1/4-20 X .50
15 56002786 1 Schraube 1/4-20 X1.5 0
16 56002793 2 Schraube PAN PHIL 5/16-18
17 56002840 1 Nut 1/4 20
18 56002900 3 Schraube PAN PHIL 10-25x.
19 56002997 2 Schraube
20 56003178 3  Schraube HEXTHD TO HD
21 7-82-00050 1 Schalter fir Sitz (S2) NOTE 1
22 56003268 2 Ring
23 56003389 3 MutterHEXNYL LOC M8-1.25
24 56009002 2 UNTERLEGSCHEIBE, FLACH
25 56009122 4 Unterlegscheibe
26 56009206 4 Schraube TRUSS PHIL BLK
27 56046309 2 U-Scheibe
28 56050872 1  Abstandshalter
29 8-69-00022 1 Fahrersitz NOTE 1
30 56314066 1 Deckel, klein, f. Tank
31 56314069 1 Dichtung f. Deckel
32 56314083 1 DISPLAY PANEL ASSEMBLY (BEFORE TSBUS2006-922)
32 56316105 1 CONTROL PANEL ASSY EXT (AFTER TSBUS2006-922)
32 56396188 1 Schlisselschalter NOT SHOWN
32 56396189 1 Ersatzschlisselzu 56396188 NOT SHOWN
33 56314155 5 Kabelklemme
34 56316526 1 Halterung f. Tank
35 56314223 1 Haubengestéange BR 700 S
36 56314253 1 Kabelkit
37 56314292 1 BAR DISCONNECT
38 56314608 4 CLAMP CABLE
39 56314617 1 LATCH PLASTIC

NOTE 1: Seat 56314035 is obsolete and replaced by 8-69-00022 in production. Order Seat kit 56109292 to

replace in the fi eld.

NOTE 2: Battery cables are not included (after SN 1688856), but "Battery Connector Kit" (56314326) can be




Solution tank assembly, AXP/ECO + solutior

23-02-2015

ET-Liste-Nr.
C26123
BRX 700 a1

Pos Artikelnr. Me Beschreibung

40 56314619 1 BRACKET HINGE

41 56314941 1 Frischwassertank

42 56314943 1 BRKT SEAT

43 56314947 1 Schlauch, chemikalienecht

44 56314949 1 Sitzhalterung

45 56314960 1 Abdeckhaube BR 800 S EDS

46 56316538 1 ASSY DETERGENT INJ AQUARIDE (SEE DETERGENT INJECTION SYSTEM) TSBUS2006-922

47 56314965 1 PVC-Schlauch

48 56314973 1 Scharnier

49 56314980 1 Kabelbaum

50 56397189 1 Distanzstick

51 56397508 1 Steckverbinder

52 56442003 1 Kabelklammer

53 56469380 1 Kabelklammer

54 56478246 2 CABLE TIE E00549 RE438BA

55 56314326 1 Batteriev erbinder-Kit (ITEMS 56-59) NOTE 2

56 56409485 5 Batteriekabel 1 x 15.00

57 56398090 12 Anschlussklemme

58 56478246 10 CABLE TIE E00549 RE438BA

59 56314971 1 Kabelbaum (BEFORE TSBUS2006-922) - NOT SHOWN

59 56316114 1 Hauptkabel (AFTER TSBUS2006-922) - NOT SHOWN

59 56372673 10 BOOT, BATTERY POST

NOTE 1: Seat 56314035 is obsolete and replaced by 8-69-00022 in production. Order Seat kit 56109292 to
replace in the fi eld.
NOTE 2: Battery cables are not included (after SN 1688856), but "Battery Connector Kit" (56314326) can be




23-02-2015

Steering column assembly

BRX 700 =




23-02-2015

Steering column assembly

C26125
BRX 700 =
Pos Artikelnr. Beschreibung
1 56001939 Flachdichtung 5/16
2 56001958 SCR SOC SET LOC 3/8 16 X .50
3 56002063 "U-Scheibe 3/8™"
4 56440817 "Knopf 1.00 x 1/4 "™
5 56002086 Madenschraube
6 56002155 SCR HEX 1/4-20 X .75 NOTE1
7 56314296 Verkleidung Lenksaule,
8 56002840 Nut 1/4 20
9 56002843 NUT HEXNYL LOC-THIN1/2-1
10 56002930 Madenschraube BR 1300 S
11 56003179 Schraube HEX THD/HD M8-1, NOTE 1
12 56003186 Schrauben
13 56003228 KEY, WDF 606
14 56003268 Ring NOTE 1
15 56003342 Dichtung
16 56003389 MutterHEXNYL LOC M8-1.25
17 56003403 Mutter M6 x 1.00 NOTE 1
18 56009062 Schraube
19 56001879 U-SCHEIBEN
20 56245008 Feder ext. NOTE 1
21 56302164 Ny lonbiichse NOTE 1
22 56320595 BUECHSE
23 56367095 Ring zu 5015B
25 56412198 Lenkkette
26 56314295 Abdeckung f. Lenksaule,
27 56420059 Lenkstange, oben
28 56454081 Kreuzgelenk zu 50158
29 56471148 Zahnrad
30 56497306 Lenkrad cu CR 1300
31 56497560 Adapter
32 56497308 Verschalung Lenkwelle
33 56497543 CAP
34 56003155 Schraube HEX M6 1.0x12mm NOTE 1
35 56314877 Halterung f. Saule TSBUS2005-887
36 56314093 STEERING COLUMN NOTE 1
37 56314094 Stange f. Steuerung NOTE 1
38 56314148 Lagerscheibe Ny lon (QTY OF 1 AFTER SEPT. 2004) TSBUS2005-887 NOTE 1
39 56314195 Lenkwelle BR 800 S
40 56900041 Hulse
41 56250414 Bearing Flange/Lager (AFTER SEPT. 2004) TSBUS2005-887 (QTY OF 3AFTER S
42 56413664 Stange NOTE 2
43 56413661 Lenkung NOTE 2
44 56413657 Lenksé&ule BR600S-850S NOTE 2

NOTE 1: Used on machines built before serial number 1942864.
NOTE 2: Used on machines built after serial number 1942863.




Steering column assembly

23-02-2015

ET-Liste-Nr.
C26125
BRX 700 ”
Pos Artikelnr. Me Beschreibung

45 56413659 1 Séaulenrahmen NOTE 2
46 56305072 1 Zugfeder NOTE 2
47 56413658 1 RATCHET STEERING COLUMN NOTE 2
48 56002093 1 SCR HEXHD 1/4-20 X1.00 NOTE 2
49 56002840 1 Nut 1/4 20 NOTE 2
50 56003039 2 Schraube 1/4-20 NOTE 2
51 56003145 2 Nut1/4 20 NOTE 2
52 56003261 1 Ring NOTE 2
53 56413211 2 Lagerflansche NOTE 2
54 56003436 2 Schraube Hex HDss M8-1.25 NOTE 2

NOTE 1: Used on machines built before serial number 1942864.
NOTE 2: Used on machines built after serial number 1942863.




. . . 23-02-2015
Wiring diagram before SN Chart
00 C26127
35
RED 1 AWG 1. RED LB BLK
FUSE, 150 Amp BATTERY, 36 Vdc
F2
RED B 1 10 AWG BRMWBLK
CIRCUIT BREAKER, 45 AMP
F3 16 AMG s1 52 ”
RED 1 ¥ 2 BRNYEL 152, BRN ol 1 ORN —z i ORN
—5 == =
CIRCUIT BREAKER, 10 AMP SW M1 SW, SEAT FUSE, 1 Amp
SPSTKEY SCRUB DECK LIFT ACTUATOR ORN
Amps =
g - ORN/BLU
£
RED/BLK
- o
N - 5 of 7 7 7| BLU/BLK
3 o = 3 gfx)x
HORN-BACKUP ALARM T 3 z EET-E- HEEEE 3
H1 ® z Ees” IEE | p | BLK
B oo = 12
THERMSTOR = 22z " Mz RED/GRN
HORN + e ® &
INTERFACE s 3 sl
HORN- SPEEDLIMT |28 BLK PIN 16— SPEED LIWT £ | YELBLK
16 ANG WHT/BRN n:8 2 El roTiofd-s VEL g Ty A Fon W g MOTOR
ACC 2 E E CONTROLBOARD <+ ’ J. :L—li PIN4 — PO, WPER z WHEEL DRIVE
;”g § z é § é par i [24:3 VIO ! 'ﬁ 1 YEL BIN13—POT. LO z Amps =23
R =
gd2g & Iu Iitsa Al
AT T Sre POT. 5K OHM SPEED CONTROLLER %
L1 ofg o = = 4 el
WHT/BRAN ' VIO/BLK s BLK 16 NG E
VALVE, MAINT. SOLENOID  Amps =.19 == al |
2 g
L2 § =
WHT/BRN 1 [lz  VHT/ORN E z s =
il ==
COIL, RESTORE SOLENOID Amps = .19
K2
WHT/BRN r1 GRA/BLK 18 AWG
CONTACTOR, VACUUM Amps = .33 18 ANG
K1
. WHI/RED
CONTACTOR , BRUSH Amps =.33 NOTE: PRESSURE SWTCH IS
PART OF PUNP ASSENBLY 3 M4
WHT/BRN — ) BLK
18 \Z/PUNP, ACCESSORY Amps =3
|NOTE: SWTCHISPARTOF ~_ OPTIONAL
lLM"PASSEJ\.-'BL‘r‘ _\g_‘ o
WHT/BRN T2 BLK
' LAV HEAD Amps = 1.67
I H3
I WHT/BRN 2 i BLK
| LANP, FLASHING Amps = 3
K2
RED ) 2 8 AWG WHT BLK
CONTACT N.O.
M0
WHT/BRN 4N BLK
Fam 230mA
K1 woTor, srusH M7 =
RED 1 2 8 ANG BLU VeTa vl BLK
CONTACT N.O. =S
WOTOR, BRUSH  Amps = 22
; Ma x
AT
S
R Mg T 0
 BLU 12 RED 16 ANG T4 2 RED (M)' BLK |
| FUSE, 5 AP SW. SIDE BROOM MOTOR, SIDE BROO Amps=8.8 |

OPTIONAL I




23-02-2015

Wiring diagram before SN Chart

C26127
BRX 700 =
Pos Artikelnr. Me Beschreibung
Al 56314597 1 CONTROLLER SPEED TSBUS2004-863
El 56314083 1 DISPLAY PANEL ASSEMBLY
F1 56412089 1 FUSE 150 AMP
F2 56364294 1 CIRCUIT BREAKER 45A (WHEEL DRIVE)
F3 56387316 1 Schitz 10A
Fa 1 NOTE COMMENT Fuse, 1 Amp - NOT AVAILABLE
F5 1 NOTE COMMENT Circuit Breaker, 10 Amp - (SIDE BROOM / OPTIONAL)
H1 56412177 1 Horn RiuckfahralarmBR 1100S
H3 56416433 1 Blitzlampe zu BR 700 (OPTIONAL)
K1 56395455 1 Magnetventil 36V
K2 56395453 1 CONTACTOR 36 VOLT 200 AMP TSBUS2008-1020
L1 56314255 1 VALVE SOLENOID 36VDC (MAINTENANCE)
L2 56314255 1 VALVE SOLENOID 36VDC (RESTORATION)
M1 56388520 1 Spindelmutter NOT SHOWN
M1 56393303 1 Antrieb
M3 56314602 1 Motor Antriebsrad TSBUS2004-863 / TSBUS2004-869
M4 56212014 1 Pumpe 36 V BR 600-800 TSBUS2007-964
M5 56212223 1 CARBON BRUSH SET OF 2 NOT SHOWN
M5 56410065 2 Saugmotor 36V 3St
M6 56212223 1 CARBON BRUSH SET OF 2 NOT SHOWN
M6 56410065 2 Saugmotor 36V 3St
M7 56407431 1 Burstenmotor zu BR 850/C
M7 56407492 1 Bursten Abdeckhaube NOT SHOWN
M7 56407493 4 Kohle BR 600/650/700/800BR 850/950/1050 NOT SHOWN
M7 56407494 4 Abdeckung f. Kohlebirste NOT SHOWN
M7 56410183 1 BEARING F.E. NOT SHOWN
M8 56407431 1 Birstenmotor zu BR 850/C
M8 56407492 1 Bursten Abdeckhaube NOT SHOWN
M8 56407493 4 Kohle BR 600/650/700/800BR 850/950/1050 NOT SHOWN
M8 56407494 4 Abdeckung f. Kohlebirste NOT SHOWN
M8 56410183 1 BEARING F.E. NOT SHOWN
M9 1 NOTE COMMENT Motor, Side Broom - (OPTIONAL)
R1 56454740 1 Potentiometer 5K
S1 56396188 1 Schlusselschalter
S1 56396189 1 Ersatzschlisselzu 56396188 NOT SHOWN
S2 7-82-00050 1 Schalter fur Sitz
S3 1 NOTE COMMENT Switch, Pump - (PART OF M4)
S4 1 NOTE COMMENT Switch, Headlight - (PART OF H2)
S5 1 NOTE COMMENT Switch, Side Broom - (OPTIONAL)
BT1 1 NOTE COMMENT Battery- NOT AVAILABLE
M10 56314700 1 FAN ASSEMBLY TSBUS2004-855




. . d . f h 23-02-2015
Wiring diagram after SN Chart
C26129
Fi BT
RED 1.2 RED P BLK
= 1l
FUSE, 150 A. BATTERY, 36 Ve
F3
RED 1 M2 BRN/BLK
CIRCUIT BREAKER, 45 AMP
Fz 51
16 AWG s2 Fa
RED 1% 2 BRWYEL 1502 BRN a2 1 ORN o2 ORN
—
CIRCUIT BREAKER, 10 AP | SV, SPSTKEY M SV, SEAT FUSE. 1A
BRUSH
LIFT ACTUATCR
e . + ORts
5 z
® 5 = %
@ § E QRMNBLL
a 2|
o z RED/BLE
o -
= o - - i d S I BLUBLK
q d F 3 3 3 3 353y |
ol o o 2 2 2 R
] - ' 0= s CEWw @ 5 *
g 3 g > > —fFx w @
P EEpE LR 5 R
] P LZn 5 =z
% THERMISTOR el o L& 12 L REDIGRN
I iz
HORN + €f z
INTERFACE m M3
! [=]
HORN - a sPEED LMIT 422 Bt PIN18 - SPEEDLIMITG w1 HELELE =
2 40 vio PIN3 -~ POT. HI
WHT/BRN 3w T POT.LO |48 YEL [ SRA ! MOTOR, WHEEL DRIVE
28Rz G L & J ' PIN 4 - POT. WIPER %
3558 w 2z E POT. HI |43 VIO - YEL PIN13-POT.LO  E
Q2= S 79 T o R1 a1
SESE = J ot dhoah POT 5K OHM SPEED CONTROLLER &
NEER o E1 A FREE :
WHT/BRN e '2"_. CONTROL BOARD 3| 4 gl2)|¢l= 2
L o BLK
CONTACTOR, VACUUM «|E % YELYY
K5 J|o BRNBED
WHT/BRN [__WHT/RED g = [
I
=z rmm——————————— t=|— — — NOTE: WHEN CHEMICAL INJECTION IS NOT USED,
CONTACTOR, BRUSH | =l | BLUIYEL CONNECTS TQ WHT/BRN AND ELKWHT
WHT/BRN 1] |2 VIG/BLK VIOBLE [T ~ o4 | CONNECTS TO BLK
T NOI T - s
=z VALVE, SOLENOID | 55 | D1 ZENER TVS
WHT/BRN 1712 WHT/ORN ! WHT/ORN 5 | -
L_IVALVE SOLENDID K WHT/BRN | " "0 | B2 I i
WHT/BRN | wiHTERN | U132 Cs YEST(E:IGL e BLUMYEL - [PUMP, £0LUTION
I y
[T B Ty
p |
| - BLUGRA | S5TDZ | of
| 112 /N_“I\' v I
PUMP, CHEMICAL OPTION 1] = | =
| 54 PUMP, RCCESSORY| | 4
- 2
| WHT/BRN 1T 3 A | BLK
T LAMP, HEAD |
| H3
kg |
1 WHT/ERN |®2 BLK
LAMP, FLASHING |
.- - T T
WHT/BRN BLK BLK
BLK
Kz
RED 1z
WHT
CONTACT NG e
(=]
MOTOR VAC &
M7 w
K1 u
RED 12 BLU (Nt - BLK
GONTAGT N.O. —
3| MOTOR BRUSH X
@ Mg o
MOTOR, BRUSH
—_————————— e |
I rs S Mg |
, BLU 122 RED I 2 RED Nt + | Bk
‘I FUSE 5A SW, SIDE BROOM \=/ |
l OPTIONAL MOTOR, SIDE BROOM |

REFERENCE: WIRING DIAGRAM 56316113

56016747-REV. A



23-02-2015

Wiring diagram after SN Chart

C26129
BRX 700 =
Pos Artikelnr. Me Beschreibung
Al 56314597 1 CONTROLLER SPEED
El 56314083 1 DISPLAY PANEL ASSEMBLY (BEFORE TSBUS2006-922)
El 56316105 1 CONTROL PANEL ASSY EXT (AFTER TSBUS2006-922)
E2 56316110 1 Platine f. EDS-Sy stem (DETERGENT INJECTION ONLY) TSBUS2007-953
F1 56412089 1 FUSE 150 AMP
F2 56387316 1 Schiitz 10A (CONTROL CIRCUIT)
F3 56364294 1 CIRCUIT BREAKER 45A (WHEEL DRIVE)
Fa 1 NOTE COMMENT Fuse, 1 Amp - NOT AVAILABLE
F5 1 NOTE COMMENT Circuit Braker, 10 Amp - (SIDE BROOM / OPTIONAL)
H1 56412177 1 Horn RuckfahralarmBR 1100S
H3 56416433 1 Blitzlampe zu BR 700 (OPTIONAL)
K1 56395455 1 Magnetventil 36V
K2 56395453 1 CONTACTOR 36 VOLT 200 AMP TSBUS2008-1020
L1 56314255 1 VALVE SOLENOID 36VDC (MAINTENANCE)
L2 56314255 1 VALVE SOLENOID 36VDC (RESTORATION)
M1 56388520 1 Spindelmutter NOT SHOWN
M1 56393303 1 Antrieb
M3 56314602 1 Motor Antriebsrad
M4 56212014 1 Pumpe 36 V BR 600-800 (OPTIONAL) TSBUS2007-964
M5 56212223 1 CARBON BRUSH SET OF 2 NOT SHOWN
M5 56410065 2 Saugmotor 36V 3St
M6 56212223 1 CARBON BRUSH SET OF 2 NOT SHOWN
M6 56410065 2 Saugmotor 36V 3St
M7 56407431 1 Burstenmotor zu BR 850/C
M7 56407492 1 Bursten Abdeckhaube NOT SHOWN
M7 56407493 4 Kohle BR 600/650/700/800BR 850/950/1050 NOT SHOWN
M7 56407494 4 Abdeckung f. Kohleburste NOT SHOWN
M7 56410183 1 BEARING F.E. NOT SHOWN
M8 56407431 1 Burstenmotor zu BR 850/C
M8 56407492 1 Birsten Abdeckhaube NOT SHOWN
M8 56407493 4 Kohle BR 600/650/700/800BR 850/950/1050 NOT SHOWN
M8 56407494 4 Abdeckung f. Kohleburste NOT SHOWN
M8 56410183 1 BEARING F.E. NOT SHOWN
M9 56469530 1 Winkelgetriebe BR 1000 (OPTIONAL)
R1 56454740 1 Potentiometer 5K
S1 56396188 1 Schliisselschalter
S1 56396189 1 Ersatzschlisselzu 56396188 NOT SHOWN
S2 7-82-00050 1 Schalter fir Sitz
S3 1 NOTE COMMENT Switch, Pump - (PART OF M4)
sS4 1 NOTE COMMENT Switch, Headlight - (PART OF H2)
S5 1 NOTE COMMENT Switch, Side Broom - (OPTIONAL)
BT1 1 NOTE COMMENT Battery - NOT AVAILABLE
M11 56212014 1 Pumpe 36 V BR 600-800 TSBUS2007-964




23-02-2015

Wiring diagram after SN Chart

C26129

BRX 700

39

Pos Artikelnr. Me Beschreibung

M12 56314984 1 PUMP DETERGENT (DETERGENT INJECTION ONLY)

M13 56314700 1 FAN ASSEMBLY




23-02-2015

Optional kits and accessories

C26130

BRX 700

40

ltem Ref. No.

56314753
56314301
56314302
56314306
56314307
56314308
56314312
56314313
56314326

Ed £l £l £l w w w w w

Qty

AR
AR
AR
AR
AR
AR
AR
AR
AR

OPTIONAL KITS AND ACCESSORIES

Description

Kits

Kit, On-Board Charger TSBUS2004-872 / TSBUS2008-984 | TSBUS2009-1027
Kit, Seat Armrests

Kit, Warning Beacon

Kit, Right Side Broom

Kit, Scrub-N-Vac Tool Caddy (standard models only)

Kit, Scrub-N-Vac Tool (EDS models only)

Kit, Seatbelt

Kit, Headlight

Kit, Battery Connector

NOTE: Replacement parts for the kits listed above can be found on each kit's associated instruction sheet.

* 56409441
* 56409823
#

* 100200025
* 100210019
* 80565000
* 80564000
* 100193642
* 100173642
* 80569000
* 80569100
[] 56212223
[] 56407492
[] 56407493
[] 56407494
[1 56412320
[] 56412321
[ 56412322
[] 56412323
[] 56412325
[ 56412339
[1 56314289
[] 56314282
[] 56314147
[] 56314576
[] 56314577

[1= Not Shown

AR
AR

oy Oy — —

AR
AR
AR
AR

= o

—_ =3 - =3 -3 =3 =3

* = Optional, Not Included
# = Revised or new since last update

Accessories
Programmer, 1311 User
Programmer Cable
DELETED

Optional Batteries
Battery, 36V, 240A/H WET
Battery, 36V, 220A/H GEL
Battery, 6V, 255A/H WET
Battery, 6V, 180A/H GEL

Optional Battery Chargers

Battery Charger-36VDC-Auto-40Amp-EU
Battery Charger-36VDC-Auto-40Amp-UK
Battery Charger-36VDC-Auto-20Amp-EU
Battery Charger-36VDC-Auto-20Amp-UK

use with L00200025 & 80565000
use with L00200025 & 80565000
use with L00210019 & 80564000
use with L00210019 & 80564000

— e
e e

Replacement Parts

Vacuum
Carbon Brush set of 2

Brush Drive
Brush Cap Assembly
Brush Assembly
Brush Cover Cap

Wheel Drive
Carbon Brush Cover Kit
(contains 4 seal rings & 4 brush covers)
Sealing Ring
Bearing, Ball, Gearbox Side
Bearing, Ball, Brush Side
Carbon Brush Kit
Drive Wheel
Brake Band
Brake Bar

Solution
Inline Strainer
Maintenance Spray Nozzle #3
Restoration Spray Nozzle #7.5




23-02-2015

Optional kits and accessories

C26130
BRX 700 1
Pos Artikelnr. Beschreibung
1 56314753 KIT ON BOARD CHRG WET 120V AC TSBUS2004-872 / TSBUS2008-984
2 56314301 Armlehnen Kit zuBR 700 S/SC
3 56314302 Rundumleuchte zuBR 700 S/SC
4 56314306 Seitenbesen, rechts
5 56314307 AQUARIDE SCRUB-N-VAC TOOL KIT (STANDARD MODELS ONLY)
6 56314308 Hand-Spriih-Saugkittzu BR600-850 (EDS MODELS ONLY)
7 56314312 Sicherheitsgurt fir Sitzzu BR 700 S/SC
8 56314313 Frontlicht zu BR 700 S/SC
9 56314326 Batteriev erbinder-Kit
10 56383571 PROGRAMMER-USER
11 56409823 Programmier Kabel Kit
20 L00200033 Nassbatterie 320Ahinkl. Trog und Aquamti
30 80553640 Ladegerat HF 36V 40A
31 80553640 Ladegerat HF 36V 40A
40 56212223 CARBON BRUSH SET OF 2 Not shown
50 56407492 Birsten Abdeckhaube Not shown
51 56407493 Kohle BR 600/650/700/800BR 850/950/1050 Not shown
52 56407494 Abdeckung f. Kohleburste Not shown
60 56412320 Kohlendeckelset a 4 StiickBR 800 S CONTAINS 4 SEAL RINGS & 4 BRUSH COVERS - Not shown
71 56412321 Dichtring Not shown
72 56412322 Kugellager (Getriebe- Not shown
73 56412323 Kugellager (Biirstenseite) Not shown
74 56412325 BRUSH KIT Not shown
75 56412339 Rad mit Bolzen Not shown
76 56314289 Bremsband BR 950 S Not shown
77 56314282 Halterung f. Bremszug- Not shown
80 56314147 Abscheider Not shown
81 56314576 Spriihdiise 3 Not shown
82 56314577 Spriihdise 7.5 Not shown

NOTE: Replacement parts for the kits listed above can be found on each kit/Es associated instruction sheet.




23-02-2015

56314308 - Scrub-N-Vac Tool Kit
BRX 700 =

Adgressor™ before serial#1863260
BR850S series before serialf#1863250




56314308 - Scrub-N-Vac Tool Kit

23-02-2015

ET-Liste-Nr.
1S56040783
BRX 700 e
Pos Artikelnr. Me Beschreibung
0 56314308 1 Hand-Spriih-Saugkittzu BR600-850
1 56220035 1 Spriih-Saugschlauch
2 56314399 1 Kupplung
3 56412310 3 BUSHING STEPPED
4 56002124 3 Schraubel0-24 X .62 PNH PH.
5 56402940 2 Bumper .812 SQ CR6 NOTE
6 56009205 2 U-Scheibe
7 56314402 1 Acc. Set fur AX 310/410
8 56314403 1 CADDY NOTE
9 56407361 6  Plastikklammer zu BR 850 NOTE
10 56009030 12 Schraube 10-2 NOTE
11 56314309 1 Pumpenkit BR 600S-1050S
12 56220074 1 Nippel
13 56745543 1 Adapter
14 56001954 6 WSH FLT SAE 10
15 56002674 2 SCR PAN HD PHIL 10-24X1.0
16 56002733 2 002733N PHIL 10-24 X .88
17 56002768 4 1/4-20 NYLOC NUT
18 56009039 2 SCHRAUBE 1/4-20X1-1/2
19 56052338 2 Durchfuhrungstiille
20 56155640 1 ANSCHLUSS
21 56212014 1 Pumpe 36 V BR 600-800
22 56219932 7  Briede
23 56220055 1 Schlauchnippel BR 700S
24 56314432 1 HOSE SPIRAL .375 X 63.00
25 56900035 2 Winkel 3/8x3/8 NPTzu BA 800
26 56314644 1 ADAPTER PLATE
27 56315335 1 TEE BARB
28 56316560 1 PLATE PUMP
29 56396330 1 HOSE PVC .500X2.00 E00199
30 56478523 6  Kabelbinder
31 56755327 1 TUBE VINYL 14.00L EO0603

NOTE: kems (5, 8, 9 & 10) are pre-assembled




23-02-2015

ET-Liste-Nr.

1556040787

44

1462112000 - On Board Charger kit

BRX 700




1462112000 - On Board Charger kit

23-02-2015

ET-Liste-Nr.
1S56040787
BRX 700 25
Pos Artikelnr. Me Beschreibung
0 146 2112 000 1 Einbauladegerat 36V 25 AhBR 600 - 1050 S
1 56002768 6 1/4-20 NYLOC NUT
2 56002840 2 Nut 14 20
3 56412310 3 BUSHING STEPPED
4 56001993 6 SCR PAN HD PHIL 10-24X.50
5 56002124 3 Schraube10-24 X .62 PNH PH.
6 56002825 2 SCR PAN PHIL 1/4-20 X 1.2
7 146 2113 000 1 Ladegerat 36V 25A
8 146 2110 000 1 BACKET BATT.CHARGER
9 56380253 1 DECAL OPEN WHEN CHARGING

NOTE: All items except 3 and 5 are pre-assembled.




23-02-2015
1S56040788P1

(ET-Liste-Nr.

46

56314302 - Warning Beacon Kit, before May 20

BRX 700




56314302 - Warning Beacon Kit,

before May 20

23-02-2015

ET-Liste-Nr.
1S56040788P1
BRX 700 e
Pos Artikelnr. Me Beschreibung
0 56314302 1 Rundumleuchte zuBR 700 S/SC
1 56003119 1 SCR PAN PHIL SS 1/4 20 X .50.
2 56001861 2 SCR HEXHD 1/4-20 X.38
3 56001993 2 SCR PAN HD PHIL 10-24X.50
4 56002768 2 1/4-20 NYLOC NUT
5 56416433 1 BlitzZlampe zu BR 700
6 56314287 1 PLATE WELDMENT
7 56314288 1 TUBE WELDMENT




56314302 - Warning Beacon Kit, after April 20(
BRX 700

23-02-2015

ET-Liste-Nr.
1S56040788P4

48




56314302 - Warning Beacon Kit, after April 20(

23-02-2015

MET-Liste-Nr.

1S56040788P4
BRX 700 29

Pos Artikelnr. Me Beschreibung

0 56314302 1 Rundumleuchte zuBR 700 S/SC

1 56001861 2 SCR HEXHD 1/4-20 X.38

2 56002192 3 SCR PAN HD PHIL 10-24X.75

3 56002768 3 1/4-20 NYLOC NUT

4 56003119 1 SCR PAN PHIL SS 1/4 20 X .50.

5 56109520 1 Blinkleuchte

6 56314287 1 PLATE WELDMENT

7 56314288 1 TUBE WELDMENT




23-02-2015

50

56314306 - Right side Broom Kit

BRX 700




56314306 - Right side Broom Kit

23-02-2015

ET-Liste-Nr.
1S56040789
BRX 700 =
Pos Artikelnr. Beschreibung
1 56001939 Flachdichtung 5/16
2 56001993 SCR PAN HD PHIL 10-24X.50 NOTE 2
3 56002066 Schraube
4 56002098 Scheibe NOTE 2
5 56002119 Schraube 1/4-20x50zu BR 1000 NOTE 2
6 56002155 SCR HEX 1/4-20 X .75 NOTE 2
7 56002691 SCR HEX5/16-18 X 5.50
8 56002701 MUTTER 5-16-18 HEX JAM
9 56002769 Stopmutter 3/8-16 NOTE 1
10 56002933 LOC SCREW 1/4-20 X 3/8 NOTE 2
11 56003312 Stoppmutter M12 1.75
12 56003389 MutterHEXNYL LOC M8-1.25
13 56003416 SCR HEX M8-1.25 X 30MM
14 56003418 SCR HEX M12-1.75x30mm
15 56009252 Flagelmutter SS 3/8 - 16 NOTE 1
16 56185264 Lager
17 56228052 Buchse
18 56324310 NUT PLATE NOTE 2
19 56372088 Schalter NOTE 2
20 56378534 Knob 1.12 x 3/8-16 NOTE 1
21 56314095 Burstenhalter BR 1050 NOTE 2
22 56314167 Trager f. Seitenbesen NOTE 2
23 56314174 PIVOT WELDMENT
24 56314178 Tréger
25 56314190 BRACKET LIFT
26 56314194 BAR LIFT NOTE1
27 56314198 ROD LIFT NOTE 1
28 56469530 Winkelgetriebe BR 1000 NOTE 2
29 145 1899 000 Seitenbirste 180 x 420 NOTE 2
30 56314259 HARNESS SIDEBROOM
31 56478246 CABLE TIE EO00549 RE438BA
32 56316315 Ansatzstlck NOTE 3
33 56316335 Haltewinkel NOTE 3
34 56003716 WSH-FLT SS .344 X 1.500 X .08

NOTE 1 = These items are pre-assembled together to create the "Lift Bar Assembly" (D).
NOTE 2 = These items are pre-assembled together to create the "BroonvMotor Assembly"” (A).




56314607 - Scrub-N-Vac Tool Kit o
BRX 700 |ssso4057s;o

fﬁew\ ®\/' e FRONT = - NS

Wand Assembly can be temporarily stored fully
assembled by dipping into the two damps sho
for quickly moving from site to site without dis-
assembling and re-assembling each time.




56314607 - Scrub-N-Vac Tool Kit

23-02-2015

ET-Liste-Nr.
156040790
BRX 700 =
Pos Artikelnr. Me Beschreibung
1 56220035 1 Sprih-Saugschlauch
2 56314399 1  Kupplung
3 56412310 3 BUSHING STEPPED
4 56002124 3 Schraubel0-24 X .62 PNH PH.
5 56402940 2 Bumper .812 SQ CR6 NOTE
6 56009205 2 U-Scheibe
7 56314402 1 Acc. Set fur AX 310/410
8 56314403 1 CADDY NOTE
9 56407361 6 Plastikklammer zu BR 850 NOTE
10 56009030 12 Schraube 10-2 NOTE

NOTE: These items are pre-assembled




23-02-2015

56314313 - Headlight Kit -

BRX 700 =




56314313 - Headlight Kit

23-02-2015

ET-Liste-Nr.
156040791
BRX 700 =
Pos Artikelnr. Me Beschreibung
0 56314313 1 Frontlicht zu BR 700 S/SC
1 56002292 4 Schraube 1/4 20x 1.00
2 56409557 1 Schutzgitter f. Schein-
3 56409239 1 Scheinwerfer
4 56172230 2 TERM. .250 INS. TAB
5 56002840 4  Nut 1/4 20
6 56002098 4  Scheibe




56

23-02-2015

ET-Liste-Nr

56314482 / 56314483 - AquaRide Deck Kits
BRX 700

View from left rear of machine

FRONT



56314482 / 56314483 - AquaRide Deck Kits
BRX 700

23-02-2015

ET-Liste-Nr.
1S56040795

57

Pos

Artikelnr. Me Beschreibung

56314464 1 EXTRACTOR DECK ASSEMBLY KIT 56314482




23-02-2015
ISB6040812FIG2

ET-Liste-Nr.

58

Motor and Speed Control Update K

56314596

BRX 700




23-02-2015

56314596 - Motor and Speed Control Update k 7w

1S56040812FIG2
BRX 700 =

Pos Artikelnr. Me Beschreibung

M3 56314602 1 Motor Antriebsrad




23-02-2015

56314596 - Motor and Speed Control Update K

1S56040812FIG3

BRX 700 55

FIGURE 3

-/BLK
.\ RED/GRN
2 'YELBLK

=
=
=3
=
o
=

wiring hamess



23-02-2015

56314596 - Motor and Speed Control Update k 7w

1S56040812FI1G3
BRX 700 oL

Pos Artikelnr. Me Beschreibung

Al 56314597 1 CONTROLLER SPEED




23-02-2015

56314618 - Cover Latch Kit
BRX 700 =

56314619 56314264
(new) (original)




56314618 - Cover Latch Kit

23-02-2015

ET-Liste-Nr.
1S56040813
BRX 700 =
Pos Artikelnr. Me Beschreibung
1 56001954 1 WSH FLT SAE 10
2 56003112 1 SCR PAN PHIL PLASTITE 10-14X1
3 56453849 1 BUSHING .26X.37X.28
4 56314617 1 LATCH PLASTIC
5 56314619 1 BRACKET HINGE




23-02-2015

56314592 - Cover Fan Kit
BRX 700 =




56314592 - Cover Fan Kit

23-02-2015

ET-Liste-Nr.

1S56040818

65
Pos Artikelnr. Me Beschreibung
1 56014601 1 DECAL, CAUTION

2 56016403 1 Aufkleber "Ladeschalter”
3 56003199 3 Schraube PAN PHIL
4 56003635 1 SCR PAN PHIL PLASTIT 8-16X1.75
5 56016668 1 DECAL LADDER DIAGRAM
6 56314590 1 COVER FAN
7 56109535 1 COVER ELECTRICAL
8 56314594 1 GASKET
9 56314595 1 Halter
10 56314700 1 FAN ASSEMBLY

Service Note: All items come preassembled.




23-02-2015

56314920 - Drive Wheel Harness Kit

BRX 700 o

FRONT \

Match RED/GRN to RED/GRN

//P// Match YEL/BLK to YEL/BLK
SN

/
YEL/BLK <

(B

/ /REDIGRN
//

G //HCP

F //

/ S

( 0




56314920 - Drive Wheel Harness Kit
BRX 700

23-02-2015

ET-Liste-Nr.
1S56040835

67

Pos

Artikelnr.

Me Beschreibung

56477613

1 Kabelb&andli 7x380mm




23-02-2015

68

56314922 - Shield Kit

BRX 700

FIGURE 4

-~<—Remove and discard




23-02-2015

56314922 = Shl@ld Klt ET-Liste-Nr.

1S56040839F 1G4
BRX 700 =
Pos Artikelnr. Me Beschreibung
1 56314921 1 SHIELD DRIVE MOTOR PREASSEMBLED
1 1 NOTE COMMENT SHIELD, DRIVE MOTOR - NOT AVAILABLE
1 1 NOTE COMMENT SPLASH GUARD - NOT AVAILABLE
1 4  NOTE COMMENT RIVET, NYLON TREE PUSH-IN (.25) - NOT AVAILABLE
2 56314924 1 PLATE TIE DOWN
3 56009030 4 Schraube 10-2




23-02-2015

1S56040839FIG5

‘ 56314922 - Shield Kit

BRX 700 =

FIGURE 5

/Q;/ S

Flush with Top of Motor Casting / Bottom of Spacer (R)

el ’

Push IN on sides of Shield before marking holes for drilling.




23-02-2015

56314922 = Shl@ld Klt ET-Liste-Nr.

1S56040839F IG5
BRX 700 =
Pos Artikelnr. Me Beschreibung
1 56314921 1 SHIELD DRIVE MOTOR PREASSEMBLED
1 1 NOTE COMMENT SHIELD, DRIVE MOTOR - NOT AVAILABLE
1 1 NOTE COMMENT SPLASH GUARD - NOT AVAILABLE
1 4  NOTE COMMENT RIVET, NYLON TREE PUSH-IN (.25) - NOT AVAILABLE
2 56314924 1 PLATE TIE DOWN
3 56009030 4 Schraube 10-2




1556040846

56314312/56422162 - Seat Belt Kit
BRX 700




23-02-2015

56314312/56422162 - Seat Belt Kit Frse

1S56040846
BRX 700 73
Pos Artikelnr. Me Beschreibung
0 56314312 1 Sicherheitsgurt fir Sitzzu BR 700 S/SC
0 56422162 1 Sicherheitsgurt
1 56003179 2 Schraube HEX THD/HD M8-1,
2 56314962 1 SEATBELTKIT INCLUDES HARDWARE
3A 56314961 1 SEAT BELT BRACKET FOR 56314312

3B 56422160 1 BRACKET SEAT BELT FOR 56422162




1462111000
74

23-02-2015

""""

<

146 2112 000 - On Board Charger Kit
BRX 700
o

r).




146 2112 000 - On Board Charger Kit

23-02-2015

ET-Liste-Nr.
1462111000
BRX 700 =
Pos Artikelnr. Me Beschreibung
0 146 2112 000 1 Einbauladegerat 36V 25 AhBR 600 - 1050 S
1 56002768 6 1/4-20 NYLOC NUT NOTE
2 56002840 2 Nut 14 20 NOTE
3 56412310 3 BUSHING STEPPED NOTE
4 56001993 6 SCR PAN HD PHIL 10-24X.50 NOTE
5 56002124 3 Schraube10-24 X .62 PNH PH. NOTE
6 56002825 2 SCR PAN PHIL 1/4-20 X 1.2 NOTE
8 146 2110 000 1 BACKET BATT.CHARGER

NOTE: This part is included in kit: 146 2108 000




